

<i>Product Licence Number</i>	<i>Company Name</i>	<i>Product Name</i>	<i>Active Ingredients</i>	<i>Indications</i>	<i>Date of Authorisation</i>
	GMBH			especially herpes genitalis infections of skin and mucous membranes (first as well as recurrent episodes of herpes genitalis). Prophylactic treatment with Aciclovir 200 tablets is indicated in patients with severe recurrent episodes of herpes simplex. Prescription Only Medicine.	1996
04986/0005	Tad Pharmazeutisches Werk GMBH	Aciclovir 400 mg Tablets	Aciclovir 400-000 mg	Management of herpes zoster (shingles). Treatment with Aciclovir 400 tablets is indicated for the prevention of severe herpes simplex infections in severely immunocompromised adult patients when there is a high risk of infection, e.g. following transplantations. Prescription Only Medicine	22nd November 1996
04986/0006	Tad Pharmazeutisches Werk GMBH	Aciclovir 800 mg Tablets	Aciclovir 800-000 mg	Management of herpes zoster (shingles). Prescription Only Medicine.	22nd November 1996
04986/0008	Tad Pharmazeutisches Werk GMBH	Aciclovir cream 5% w/w	Aciclovir 5-000 ww	Aciclovir Cream 5% w/w is indicated for the treatment of recurrent herpes labialis and herpes genitalis. Prescription Only Medicine	22nd November 1996
5662/0280	Dowelhurst Limited	Lamictal/Lamotrigine 50 mg Tablets	Lamotrigine 50-000 mg	Treatment of partial seizures and secondarily generalised tonicoclonic seizures not satisfactorily controlled with other anti epileptic drugs. Prescription Only Medicine	15th November 1996
5662/0328	Dowelhurst Limited	Denoltab Tablets	Tri-potassium Di-citrato Bismuthate 120-000 mg	For the treatment of gastric and duodenal ulcers. Pharmacy Medicine	8th November 1996
5662/0350	Dowelhurst Limited	Serevent Diskhaler/Salmeterol Diskhaler 50 micrograms	Salmeterol Xinafoate 72-500 mcg	Treatment of reversible airways obstruction (including nocturnal asthma and prevention of exercise-induced bronchospasm) in patients requiring long-term regular bronchodilator therapy. Prescription Only Medicine.	18th October 1996
6464/0344	Waymade Plc	Eulixin Tablets/Flutamide 250 mg Tablets	Flutamide 250-000 mg	Treatment of advanced prostatic carcinoma in which suppression of testosterone effects as indicated: as initial treatment in combination with an LHRH agonist; as adjunctive therapy in patients already receiving LHRH agonist therapy; in surgically castrated patients; in the treatment of patients who have not responded to other forms of hormonal manipulation or in patients who cannot tolerate such treatment. Prescription Only Medicine.	31st October 1996
6464/0359	Waymade Plc	Maxitrol Ophthalmic Suspension 5ml	Dexamethasone 1-000 mg/ml, Polymyxin B Sulphate 6000-000 iu/ml, Neomycin 3-500 mg/ml.	The short term treatment of steroid responsive conditions of the eye when prophylactic antibiotic treatment is also required, after excluding the presence of fungal and viral disease. Prescription Only Medicine.	7th November 1996
6464/0378	Waymade Plc	Besitrán 100 mg/Sertraline 100 mg Tablets	Sertraline Hydrochloride 100-000 mg	The treatment of symptoms of depressive illness including accompanying symptoms of anxiety. Prescription Only Medicine.	7th November 1996
6464/0384	Waymade Plc	Scopram 20 mg Tablets/Citalopram 20 mg Tablets	Citalopram Hydrobromide 24-980 mg	Treatment of depressive illness in the initial phase and as maintenance against potential relapse/recurrence. Prescription Only Medicine.	8th November 1996
6464/0404	Waymade Plc	Prepulsid 10 mg Tablets	Cisapride 10.000 mg	Treatment of symptoms associated with gastro-oesophageal reflux. Prescription Only Medicine	21st November 1996
6679/0171	Polfarma Limited	Nizoral Cream	Ketoconazole 2.000% ww	For topical application in the treatment of dermatophyte infections of the skin as tinea corporis, tinea cruris, tinea manus and tinea pedis infections due to Trichophyton spp., Microsporum spp. and Epidermophyton spp. Also for the treatment of cutaneous candidosis (including external application in vulvitis), pityriasis versicolor, and seborrheic dermatitis caused by Pityrosporum spp. Prescription Only Medicine	21st October 1996
6679/0190	Polyfarma Limited	Hytrin 2 mg Tablets	Terazosin 2.000 mg	Treatment of mild to moderate hypertension. Prescription Only Medicine	21st October 1996
6679/0200	Polyfarma Limited	Provera 5 mg Tablets	Medroxyprogesterone Acetate 5.000 mg	For dysfunctional (anovulatory) uterine bleeding, secondary amenorrhoea and for mild to moderate endometriosis. Prescription Only Medicine	20th November 1996
6679/0202	Polyfarma Limited	Zovirax 200 mg Non-Dispersible Tablets	Aciclovir 200.000 mg	The suppression and treatment of herpes simplex virus infections of	31st October 1996